RMT AIR TOGGLE PRESS
MODELS 5B & 7B




METALWORKING MACHINERY AND EQUIPMENT OREMOST MACHINERY

RM T LE PRESS

M 7B

INSTALLATION

If Foremost Machinery's optional Floor Stand, FS-ABC, was not purchased with the
press, be sure to use a floor stand or workbench top that can support the machine's
weight of 400 Ibs.

Using the four flanges cast into the press body, secursly bolt the machine to the floor
stand or workbench with 1/2" bolts., The floor stand or workbench should be boited to
the floor or mounted on machinery vibration mounts.

To insure rapid response time and eliminate air pressure fluctuations, connect the air
supply to the machine using a minimum of 1/2" |.D. hose. The rated tonnage of the
press is achieved when the air pressure is set to 80 PSI. To insure reliable operation
and long cylinder life, the air supply should be filtered and lubricated close to the press.

OREMOST MACHINERY

CORPORATION

425 Huehl Rd., Northbrook, IL 60062 « (847)272-7880 « Fax; (847)272 7948




SETUP

An In-Line Shut-Off and Downline Exhaust Sleeve Valve is located at the air inlet to the
press and should be moved to the 'Off' position before setting up. This allows the Link
Arm-11 to be raised and lowered by hand which strokes the ram. RMT Air Toggle
Presses have variable ram strokes from zerc up to the maximum allowable for each
model. The machines are shipped with the stroke preset to zero. When set at zero
stroke, the Ram-7 is down and the Cylinder Adjusting Screw & Head-40 is completely
inside the Cylinder Tube-31. g

CAUTION - TO AVOID DAMAGING THE ADJUSTABLE STROKE AIR
CYLINDER, THE STROKE ADJUSTING HANDWHEEL-48 SHOULD ONLY BE
ROTATED AFTER AIR HAS BEEN EXHAUSTED FROM THE MACHINE!

By turning the Handwheel-48 counterclockwise, the Cylinder Adjusting Screw &
Head-40 is screwed out of the Cylinder Tube-31. This allows the Piston Head-36 and
Piston Rod-32 to retract further into the Cylinder Tube-31. As you tum the Handwheel,
manually push the Link Arm-11 down, forcing the Piston Rod down as weil. This will lift
the Ram-7 up from the bottom. When the desired stroke length has been achieved, the
die can be placed on the press bed.

PARTS LIST
ITEM QTY PART NO. DESCRIPTION
1 1 R2220/42 Tab Washer
3 1 R2197/B Ram Link Clamp
4 1 R2198/B Swivel Block
7 1 R2201F Flange Style Ram
R2201C Clamp Style Ram

9 1 R2200/B Ram Adjusting Screw
10 2 R2009/29 Bushing
1 1 R2195 5 Ton Link Arm

_ R2216 7 Ton Link Arm
12 1 R2002/8 Cylinder Link Pin, .500" dia. X 2.500"
13 1 RsCQV Top Cover
14 1 R2199/1 Ram Pin, 1.000" dia. X 3.250"
15 2 R2002/1 Gib Strip
16 6 3/8-16 x 1-1/4 Lg. S.H.C.S.
17 4 5/16-18 x 1/2 Lg. Set Screw
18 2 R2002/10 Cover Knob
20 1 R2002/2 Pivot Pin, .750" dia. X 8.250"
21 i R2003 Press Body
22 2 R2002/9 Trunnion Pin




23
24
25
26
27
o8
29
30
31
32
a3
34
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
55
56
57
58
59
60
61
62
63
84
65
66
67
71

._..[’\)J;J;[\)N..;mc)G)_Am;\)_x[\)_;_;_;_p_x_x[\)-l_Am_A_L_L_L_nm_;_L[\)..AHL_;_L_A_L_A_A_L[\)

B

PARTNO,

R2090/30
R2220/25
R2220/28
R2220/16
R2001/1
R2220/17
R2220/18
R2220/19
R2001/11
R2001/4
R2220/30
R2220/21
R2220/15
R2217/12
R2220/27
R2220/26
R2001/3/5
R2006/1
R2001/2
R2001/22
R2220/23
R2220/33
R2001/12
R2006/2
R2220/34
R2001/7
R2001/8
R2001/6
R2199/3
R2217/14

R2090/30
R2217/17

R2217/18

R2001/22

DESCRIPTION

2BA x 1/2 Lg. S.H.C.S.
Rod End

Lock Nut

Wiper Seal

Cylinder Head

Bushing

O Ring

Piston Rod Seal
Cylinder Tube

Piston Rod

Washer

Piston Seal

Piston Head

Bushing

Slotted Nut

5/32 x 1-1/2 Lg. Cotter Pin

Cylinder Adjusting Screw & Head

Worm Nut

Cylinder Rear End
Bushing

Bushing

Snap Ring

Thrust Washer

Worm Shaft

Handwheel

Tie Rod

Sleeve

Stay Bar

Link Pin, .750" dia. X 4.625"
3/8-16 x2Lg. S.H.C.8.

1/8 dia. x 1-1/2 Lg. Roll Pin
1/4-20 x 1/4 L.g. Set Screw
5/16-18 x 1/2 Lg. Set Screw
Back Plate

2BA x 1/2Lg. S.H.C.S.
2BA Lock Washer

Straight Grease Fitting

1/8 dia. x 1 Lg. Roll Pin
Angled Grease Fitting

2BA Lock Washer

3/8-24 Nyloc Nut

3/8 Washer

2BA x 3/8 Lg. S.H.C.S.
Bushing




RMT AIR TOGGLE PRESS

MODELS 5B & 7B

FOREMOST MACHINERY CORPORATION

425 Huehl Road, Northbrook, lllincis 60062

Tel: (847)272-7880

FAX: (847)272-7948



Drce% 6 'JG."\’_J

\Bl




FOREMOST MACHINERY CORPORATION

425 Huehl Road, Northbrook, lllinois 60062

Tel: (708)272-7880

FAX: (708)272-7948

ITEM QrY
1 2
2 2
3 2
4 1
5 1
6 1
7 1
8 1
9 2
10 2
1 1
12 1
13 2
14 2
15 1
16 3
17 3
18 3
19 3
20 2

PART NO,

RH22
RH23
RGO4ABCD
R@o1B
RH15
RHO7
RH16
RGO02B
RH13
RH14
RBGRD
RGO03B -
RHO2
RHO3
RG0O4B -
RGO02AB -

RGO1AB -

RHO4
RHOS

RGO5B —

D

DESCRIPTION

MACHINE SCREW, SLOTTED ROUND HEAD, 2 BA X 1 LG.
NUT, 2 BA

BUMPER, 1-3580D X1 T

BRACKET, STRAIGHT BUMPER

B.H.C.S., 1/4-26 BSF X 1 LG.

WASHER, 1/41D,5/8 0D, .056 T

NUT, NYLOC, 1/4-26 BSF

LATCH, GUARD, 1/8 X 1-1/2 X 3 X 1-3/16 WIDE
S.H.C.S., 1/4-26 BSF X 3/4 LG.
LOCKWASHER, 1/4

GUARD

COUNTERWEIGHT, 1-1/2 0D X 13-1/4 LG.
S.H.CS., 5/16-22 BSF X 3/4 LG.
LOCKWASHER, 5/16

BRACKET, LONG, 3/16 X 1 X 17-3/8 LG.
SPACER, 1 OD X 2-5/16 LG.

STUD, THREADED, 3/8 OD X 3-1/2 LG.
CASTING: 3/8-16 X 1/2 LG.

BRACKET: 3/8-24 X 1 LG.

WASHER, 3/8 ID, 7/8 0D, 072 T

NUT, NYLOC, 3/8-24

BRACKET, SHORT, 3/16 X 1 X 8-1/2 LG.




21

23

24

25

26

27

28

29

31

32

35

36*

37

a9°

40°

2

2

RHO0S

RHO7
RGO1ABC
RGO2ABC ~
RGO1ABCD -
RHO08
RG02ABCD ~
RG0O6B —
R2001/22
RHO09
RGO3ABCD
RH10

RH11

RH17

RGO7B

RAH34
RH19

RH14
RH14

RH16
RH16

RH20

AH21

DESCRIPTION

B.H.C.S., 1/4-26 BSF X 1/2 LG.

WASHER, 1/4 1D, 5/8 0D, .056 T

NUT, SPECIAL FLANGED

BRACKET, GUARD, .119 X 1 X 7-7/16 LG.
HANDLE, GUARD

S.H.C.S,, 1/4-20 X 3/4 LG.

BRACKET, HANDLE, 1/8 X 1 X 7-7/16 LG.
BRACKET & SPACER WELDMENT, 3/16 X 1 X 17-3/8 LG.
BUSHING

WASHER, 3/81D,7/8 0D, .049 T

LEVER, RAM ACTUATING

H.H.C.S., ROUNDED HEAD, 1/4-26 BSF X 1 LG.
NUT, 1/4-26 BSF

H.H.C.S., 1/4-26 BSF X 5/8 LG.

SPACER, 1/4 X 1-1/4 X 6-3/4 LG.

S.H.C.S., 1/4-26 BSF X 2-1/2LG. (A)
S.H.C.S., 1/4-26 BSF X 1-3/4 LG. (B)

LOCKWASHER, 174 (A)
LOCKWASHER, 1/4 (B)

NUT, NYLOC, 1/4-26 BSF ( A )
NUT, NYLOC, 1/4-26 BSF (B )

HH.CS.2BAX1LG.(C)
LOCKWASHER, 2BA (C)

* - VALVE HARDWARE (NOT SHOWN ON DRAWING)

A - FOR COMPAIR VALVE NO. 8L504-102

B - FOR SCHRADER-BELLOWS VALVE NO. 3456AP
C - FOR SCHRADER-BELLOWS VALVE NO. 43003CS




MIWIS a¥D WA .2 T Dkt 2%
0G0 HSNE 210 |14

[

63

¥

Gt dv> 01V VBT M343S o
MW VI B EESTM L)
20w dHNYE 1nn [T

¥B I UIHSTM DNIHJS i

Ui5 4587, I ISyINa €9
DV VKT, nid_T0uIds 3]
HiS 4S8%, 31ddiN ISYIIO 19
WAL HIHSYM ONINdS o3

oH 9vD 01 =vaz m3uIs &%
Jivid VB L

anud o3 "INNBE Meos [3
AUDE GNED_H* Ien [
Fjia wid B, NId__0H1dS 55
0172 QY Wl AR L

M IEIE e WA .2 Y DNy i
(H3a] Nid N MY cisbizy |15
¥ve anis 9/l00z0 |15

3A33TS 0SNG RI00LY {05

000 31 LhORE | 6

TIIHMANYH 6002y |91

AYOM zigoozn |3

Onl  LSORHL Iy |9

I yZ/100Z8 |57

HSNE  NGINKOWL ELADRZYE |7

HSOE  rHOM rzroay [y

ON3 Wr3w W3gMD 27100ZN |20

A0N_ oM “y/900Ly | 1

Cvan T M3YIS ONILSOY SIE/00tE |0
T T8 wid 11348 [
INNWg xBil Inw QLLOYS [3
e _wsng <t

E=11775 Avdn n0LSHd b
e 21 WHIY eIy | e

BA-D6IC TY3S  NOLSI i3
MVl VIOTjc HAHSYM NIV 43
Q0 NHOLSLS v100ZY | 2E

3IBNS WIONHNLD wioozy | g

T35 OYaH HIOWWD 9L /NQ02Y 0L
OHly_0. az/i0ary | 8L
DHIBYSE BIGHTIAD TTioRs | o |

QvaH HIONITADY siaoze | &z

W35 H3dim SO0z | %

e crroay |

O3 O0d WDLSd 9L7100Ty | M

MINIS Nid RO.NENEL 9Z1600ZY | EE
Nid NOsNKAEL sizo0zy |2t

Invida ISV JEOXRE |12

“Hld  LOAd WHIY T/rooZd |0t

= ONLS 83A03 cvzaRs | bt
ZONN WAADI [

MIUIS OHUSAIGY 819 OC/60MN | Lt
MIHIS BIS 02160024 | 91

[T IR

(HIMON) Kid ®¥H1T Wvl 1IB5ZH | T
43003 @dL \rsooLu |t

Mid HMIY wCO0zY | EM

INOL &) MNIT S6ILY |1t
OHIHYIE N 6LIGOULE |04

MIYIS  IHARISIVOY Mve HIDDTEN €
{340 030 ) Pt TSV IRD °
Hvd prodey | £

4HYID srzond | $

MIYTS MY gz /6028 | €

%30 13NMS [T E

SHYYI NN WYY Leee | €

W3A0D  1HOdd, £IS0Re | 2

MIYIS FAUAYD yeoots |

O SIE530 Rt

TRV D




1t x%8 v§8l E_w.mtbm:h\\,\tm&mmig

1 0d-1AH ¢ 40 + L3A3HS
HASWNN DNIMYHG
T ‘YO0OHEHLHON ‘NOILVYHOdHOO AHIANIHOVIN 1SON3YHOA . \../
=
98/2¢/g Ava
SMP A8 NMVHT AH 03A0OHddY R
LINDHID DILVANING SS3Hd 319901 HIV LNY INIWLSArav

IOYLS
8

\4&-4_

-~

[l
L

aakink::
!

€
4

z v |V :

L 4/ T - = A
I r,|A_,I>w_M“:%M< 9\\ 1“\...|:




LEX%8 VS8 >.§§m:%<¢&mm&g .

t0d-1LINY
HIANON DNIMYHQ

¢ 40 ¢ 133HS

i .v_OOmmIFm_OZ ‘NOILYHOJHOO AHINIHOVN 1SOW3HOA

SMP A8 Nmvua

98/¢eg/guva

A8 Q3A0YJIdY IS

1INOYID DILYWNIND SS3Hd IT19D0L HIV LWY

dHl  TILNN JYIHL NIVHIY ANV 3NO¥LS 40
HIANITAD IV ADNVAAY OL (9) FATVA 9ONTLAIHS (€) FAIVA

(g

S3LV¥3d0 (%) ¥3IA3T ‘NMOd SI LI FJINO

“dOVdS IId 9ONISOIONI J0
«¥/T NIHLIM SI QdYN9 NIHK X'INO
5S34d, dIdL Ol A80LlDOVd LV 13S3idd SI
{HIATT *NOILOVI3IYd ALIAVS LNOHLIM
d3ada dI¥.L HDILISOd3IY JLON 04 °g
"NOILNVDIYd XL3AVS LNOHLIM LINDYID
4dIV  AJIAOH 40 g¥vN9 3IA0WIY I1ON 0a 2
"SHINVHD 1001 40 SLN3NLSNCcay
INIHVUH 3JY0d38 A1ddNS ¥IV 440G LNHS 7T

SNINHVAM
*d3sviITaYy SI ayvno DILSVId
HOLLO8 OL FIIJNVAQY TIIA HVH “E

‘auvng DILSVId YIMGT ATIVANVH  -Z
"3Id OLNI "IVIY3ILVH 1¥3ISNI °T

NOILVH3d0 3T3AD FIONIS

d3ITJINH/7UOIOTALSTY KOTd | 900ES T T 1T O1 |

(ATINQ ST13A0OW .O3. 3 .d,) LSNVHXA JO1InoO “ 80PEEH ” T “ 6 “
d3ANITAD 3N0HLS F18vVISNrav " “ T “ B “

(T3A0H .V. NO T AlD) HI144NH “ 9.%d ” Z “ L ”

JATTVA AVA ¥ "NOILISOd € ‘1304 © “ ECEIS 2 h T “ S “

(Q399nTdy HILNNOD NOILDNAD4d H03 Ld0d LdN =8/1 “ ” T _ g “
(AQ3LVNIOV 4¥vA9) YIAdT dIdL Wvd “ " T " ¥ “

FATVA AVA £ 'NOILISOd € 'L80d € " SOECOEYS " T ” € ”

(dI¥IJNNL) STIOYINOD TVNOILJO ©0d S1U0d LdN «8/1 “ “ Z “ Z “
JATVA 3AFTTS 440 LNHS ” 00000TZv0%0 “ - “ T “

NOILdIdDS3A “ “ON 1dvd “ AID h W3LI H




H\I'W

— ] T fe—

/

| s

M
FLCTION BB (RAM

A

Ot L.Y,

it i UL SO P

| ost— '~

bep o1 |
o _H iy

f | ~7 :
0O . S
l STarmDand

| &' Hp«:rl.tme‘%ﬁ
— ) ———

CLAMPJSECTION BB (RAM ONLY fLaniis

—A W

AA

Gla -
Ram
\DIVETE S

{8

S ——————— .

ol —
I STROXKE
B —_—
373 W SHUT HT.
THROAT | , - CSDAU)
E{-?lgfjs\»_/\ ' te!
KK ( | '
| _.'__'l
\ I ITHKCAT DEPTH / .
Q. [T AT BED m
; L— X —= Y ce—
- o Z

—B=1T




RMT AIR TOGGLE PRESSES
DIMENSIONS AND SPECIFICATIONS

DESCRIPTION | MACHINE MODEL NUMBER
"T" SLOT
3A 5B 7B 6C 8C 10C 12C 18D 20D 24D
A width at top 1-3/16" | 1-3/8" | 1-3/8" | 1-1/2" | 1-14/2" | 1-1/2" | 1-1/2" | 1-1/2" [ 1-1/2" [ 1-1/2"
B width at bottom 17/32" | 11/16" | 11/16" 3/4" 3/4" 3/4" 3/4" 3/4" 3/4" 3/4"
C depth at top 1/2" 1/2" 1/2" 1/2" 1/2" 1/2" 1/2" 5/8" 5/8" 5/8"
D depth overall 1" 1-1/8" | 1-1/8" | 1-1/8" | 1-1/8" | 1-1/8" | 1-1/8" | 1-1/4" | 1-1/4" | 1-1/4"
'BED - optional wide bed available on "C" and "D" models only
3A 5B 7B 6C 8C 10C 12C 18D 20D 24D
E bed hole, F-B 2" 3" 3" 3" 3" 3" 3" 4" 4" 4"
F bed hole, L-R 3-1/8" | 3-1/4" | 3-1/4" | 3-1/2" | 3-1/2" | 3-1/2" | 3-1/2" | 4-1/2" | 4-1/2" | 4-1/2"
G bed depth 7" 8" 8" 9" 9" 9" 9" 12" 12" 12"
H bed width 11-3/4" 12" 12" 14" 14" 14" 14" 18" 18" 18"
H | bed width - wide bed N/A N/A N/A 20" 20" 20" 20" 24" 24" 24"
CLAMP RAM - standard on "A" machines, optional on "B" and G machines, not available on "D" machines
3A 5B 7B 6C 8C 10C 12C 18D 20D 24D
| width at front 2-9/16" | 3-1/8" | 3-1/8" | 3-1/8" | 3-1/8" | 3-1/8" | 3-1/8" N/A N/A N/A
J back to hole center 1-3/4" | 1-3/4" | 1-3/4" | 1-3/4" | 1-3/4" | 1-3/4" | 1-3/4" N/A N/A N/A
K hole diameter 1" 1-9/16" | 1-9/16" | 1-9/16" | 1-9/16" | 1-9/16" | 1-9/16" N/A N/A N/A
K hole depth 1-1/4" 2" 2" 2" 2" 2" 2" N/A N/A N/A
L front to back 2-3/4" 3" 3" 3" 3" 3" 3" N/A N/A N/A
M width at back 3-9/16" | 3-7/8" | 3-7/8" | 3-7/8" | 3-7/8" | 3-7/8" | 3-7/8" N/A N/A N/A
[FLANGE RAM - not available on "A" machines, standard on "B", "C" and "D" machine
3A 5B 7B 6C 8C 10C 12C 18D 20D 24D
N front to back N/A 3-3/8" | 3-3/8" | 3-3/8" | 3-3/8" | 3-3/8" | 3-3/8" | 4-1/4" | 4-1/4" | 4-1/4"
o] back to hole centers N/A 1-3/4" | 1-3/4" | 1-3/4" | 1-3/4" | 1-3/4" | 1-3/4" | 2-1/2" | 2-1/2" | 2-1/2"
P hole centers N/A | 3-15/16"| 3-15/16"| 3-15/16"| 3-15/16" | 3-15/16"| 3-15/16"| 5-1/2" | 5-1/2" | 5-1/2"
Q width at front N/A 2-3/4" | 2-3/4" | 2-3/4" | 2-3/4" | 2-3/4" | 2-3/4" | 4-1/8" | 4-1/8" | 4-1/8"
R flange radius N/A 5/8" 5/8" 5/8" 5/8" 5/8" 5/8" 3/4" 3/4" 3/4"
S | flange hole diameter N/A 9/16" 9/16" 9/16" 9/16" 9/16" 9/16" 9/16" 9/16" 9/16"
T ram hole diameter N/A 1-9/16" | 1-9/16" | 1-9/16" | 1-9/16" | 1-9/16" | 1-9/16" | 1-9/16" | 1-9/16" | 1-9/16"
T ram hole depth N/A 2" 2" 2" 2" 2" 2" 3" 3" 3"
| U | width at back N/A 3-7/8" | 3-7/8" | 3-7/8" | 3-7/8" | 3-7/8" | 3-7/8" | 5-1/4" | 5-1/4" | 5-1/4"
BASIC DIMENSIONS
3A 5B 7B 6C 8C 10C 12C 18D 20D 24D
\'J overall depth at top 20" 18" 18" 21" 21" 21" 21" 32" 32" 32"
W overall height 25" 30" 30" 35" 35" 35" 35" 44-1/2" | 44-1/2" | 44-1/2"
X hole centers, F-B 11-1/2" 12" 12" 14" 14" 14" 14" 23" 23" 23"
Y front to front holes 3-3/8" | 3-7/8" | 3-7/8" | 4-3/8" | 4-3/8" | 4-3/8" | 4-3/8" | 5-7/8" | 5-7/8" | 5-7/8"
Z | overall depth at base | 17-1/4" | 19-1/4" | 19-1/4" 23" 23" 23" 23" 32" 32" 32"
AA width at top 9" 10" 10" 12" 12" 12" 12" 12" 12" 12"
BB | shut height - SDAU 6" 7" 7-11/16"| 6-3/4" | 7-1/2" 8" 8-1/2" | 8-1/2" 9" 9-1/2"
CcC base to bed 4-3/4" | 5-1/4" | 5-1/4" 7" 7" 7" 7" 10-5/8" | 10-5/8" | 10-5/8"
DD hole centers, L-R 10-1/2" | 10-1/2" | 10-1/2" | 12-7/8" | 12-7/8" | 12-7/8" | 12-7/8" | 12-3/4" | 12-3/4" | 12-3/4"
EE flange thickness N/A 7/8" 7/8" 7/8" 7/8" 7/8" 7/8" 1" 1" 1"
FF maximum stroke 2" 2" 1-5/16" | 3-1/4" | 2-1/2" 2" 1-1/2" | 2-1/2" 2" 1-1/2"
GG ram adjustment 1/2" 3/4" 3/4" 1" 1" 1" 1" 5/8" 5/8" 5/8"
HH| max. extend below 0" 0" 0" 6-1/2" | 6-1/2" | 6-1/2" | 6-1/2" 13" 13" 13"
1l throat depth at bed 5.4/2" | 5-1/2" | 5-1/2" | 81/2" | 8-1/2" | 8-1/2" | 8-1/2" | 8-7/8" | 8-7/8" | 8-7/8"
JJ throat depth at ram 5" 5" 5" 712" | 72" | 7172t | 7172 | 6-1/2" | 6-1/2" | 6-1/2"
KK | height of back surface N/A N/A N/A N/A N/A N/A N/A 6-1/2" | 6-1/2" | 6-1/2"

oct 98




RMT AIR TOGGLE PRESS WARRANTY CERTIFICATE

As part of the purchase of a new RMT Pneumatic Toggle Press, a parts warranty will be included. The warranty begins at
the point of initial shipment and will not automatically be passed along to second owners. The warranty applies to
equipment, which has been installed, protected, maintained and used in accordance with the specifications and
instructions of the manufacturer, for its intended purposes, without modification, misuse or abuse by the PURCHASER.

Mechanical parts and components are warranted for a period of 12 months from the date of shipment.
Pneumatic parts and components are warranted for a period of 90 days from the date of shipment.

PARTS WARRANTY: In the event of a problem, the purchaser contacts RMT’s American Master Distributor whose service
technicians will provide over the phone trouble shooting measures to resolve the situation. The purchaser is responsible
for executing all required troubleshooting steps to determine the problem. If it is determined that any part has failed
due to a defect in material or workmanship within the Warranty Period (defined above), a replacement part will be
provided free of charge except for the freight costs which are the purchaser’s responsibility. The purchaser is
responsible for installing any replacement parts and/or all labor charges associated with installation of replacement
parts. The purchaser may be required to send damaged parts prepaid to RMT’s American Master Distributor for
inspection. Replacement parts are warranted only for the balance of the original Warranty Period.



